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Applicant Name : ABB LV Installation Materials Co., Ltd. Beijing 
Applicant Address : No.17 Kangding Street, Beijing Economic-Technological Development Area 

100176, P.R. China 
 
Sample Description:  
 
Product Name : IP66 Box with lid 
Brand Name : ABB 
Model No. : WSC102, WSC202 
Rating : IP66 
  
Date Received : 2022-12-08 
Date Test Conducted : 2022-12-30 ~ 2023-01-14 
  
 
Test specification: 

Test Requested : IP66 
  
Test Method 
(standards) : 

Refer to IEC 60529: 1989 + A1:1999 + A2: 2013, Clause 13.6 and Clause 14.2.6 

  
Test Result : No talcum powder inside, no water inside, electrical strength test passed. 
  
 
 
 
 
Prepared by                                                 Reviewed by  
 
 
_______________                                                                               ______________                                                          
Jeff Dong              Hunter Chu  
Engineer             Reviewer 
 


